ANNUAL REPORT

MOUNT FOREST
WASTEWATER TREATMENT SYSTEM

FOR THE PERIOD:
JANUARY 1, 2020 - DECEMBER 31, 2020

Prepared for the Township of Wellington North
by the Ontario Clean Water Agency

s \ ONTARIO CLEAN WATER AGENCY

= AGENCE ONTARIEMME DES EAUX



Table of Contents

i VI (=10 o W D LT ol a ] o] 1 o] o FOU O U P TP PP 1
2.  Monitoring Data and Comparison to Effluent LIMIts .......cccueeiiiiiiiiiiiiic s e 1
2.1 YT 0] o) 11 Y= o =T [V =Y g or Y AU 1
2.2 Effluent Objectives and Effluent LIMIts .........ouviiiiiiiieeee ettt e e e et ae e e e e e 2
2.3 Comparison of Data to Effluent Objectives and Effluent Limits......cccoccveiieiiieeiiciiee e, 3
2.4 Additional MONItOFING PAramMEters .....cciiciiieieiiieeeciieee e ettt e e eette e e sette e e e siateeessistaeeesstaeeesastasessassaeessnsseeessnes 6
2.5 Overview of Success and Adequacy Of the WOrKS; ...........uiuiiiie i 6
3.  Operating Problems and Corrective ACLIONS .......cceeiiiiiiie ettt e e e e e s e e e e e e e e e e esnnraeeeeeas 6
4., Major Maint@NanCe ACEIVITIES ....uuuuueiiiii e e e raranaaasararasnrnansnsnsnsnsnsnsnnnnnnnsnsnnnnnsnnnnnn 6
5. Effluent Quality Assurance and CONTIOl ........ueiiiiiuiiiiiiieee et s e e s bee e e e eabae e e s abae e e eabeeeeenaeeeeennneeas 8
6. Calibration and MaintenanCe ProCEAUIES. ........ceuiriterierierie ettt ettt sie ettt e st e b e saeesaresaresneeneenes 8
7. Efforts and Results Achieved in Meeting Effluent ObjJectiVes.......cuuiii i, 9
T [V Fd Il CT=Y =T = o o IR 9
S B 0011101 o] - 111 £ PP 10
10. By-pass, Spill or Abnormal DiSCharge EVENLS ......ccooccuiiiiieiiiee ettt e et e e et e e s e vae e e e evaeeeeenes 10
11. Additional INFOrMATION ......ooiieiee ettt s e b e sbe e sae e 10

Appendix A: Performance Assessment Report

Appendix B: Sludge Haulage Summary & Sludge Quality Analysis
Appendix C: Calibration Reports

Appendix D: Process Flow Schematic

Appendix E: Environmental Incident Reports



C of A#6134-73FHHU
Annual Performance Report: January 1, 2020 to December 31, 2020
Township of Wellington North: Mount Forest Wastewater Treatment Plant

1. System Description

In November 2008, the Mount Forest Water Pollution Control Plant began operation. The plant consists of a
raw water pumping station, which used to be the old sewage treatment plant. This flow now enters the new
Influent Works building which contains a vertical bar screen, a washer screw compactor, a circular grit chamber
complete with grit extraction equipment and blowers, and a grit dewatering screw all sized to accommodate the
hydraulic peak flow rate of 15,000 m3/d. This conventional wastewater plant uses diffused air supplied by two
(2) duty aeration blowers and one (1) standby blower to supply its two (2) aeration tanks and supplements its
phosphorous removal using alum. The plant applies its coagulant aid prior to its two square final clarifiers which
are fitted with sludge removal scrapers.

Two final effluent single media filters including traveling backwash mechanism and return of backwash to the
head of the aeration tanks follow the final clarifiers. The effluent then flows though the ultraviolet disinfection
system which consists of two banks, one duty and one standby, with each bank sized for the Peak Flow Rate. The
plant is designed to remove suspended solids, BODs, and phosphorus from the wastewater. Chlorination of
bypasses which are metered is done though a manual sodium hypochlorite drip into the existing chlorine
contact chamber at the Raw Sewage Pumping Station.

The sludge digestion and storage is located at the new site, and receives sludge from the Mount Forest WPCP
and from the Arthur WPCP on an as need basis. Sludge treatment system consists of a five (5) tank aerobic
sludge digestion system with a total storage volume of 3,951m?3, equipped with coarse bubble diffusers,
submersible mixers and supernatant decanting.

An overview of Mount Forest Wastewater Treatment Plant can be found in Table 1:

Table 1. Mount Forest Wastewater Treatment Plant Overview

Facility Name Mount Forest Wastewater Treatment Plant

Facility Type Extended Air STP with Tertiary Treatment

Plant Classification WWT II

Works Number 120001381

Design Capacity 2,818 m3/day

Receiving Water South Saugeen River

Certificate of Approval 6134-73FHHU

2. Monitoring Data and Comparison to Effluent Limits

As per Section 10.(5)(a) of C of A 6134-73FHHU, a summary and interpretation of all monitoring data and a
comparison to the effluent limits outlined in Condition 7, including an overview of the success and adequacy of
the Works is required.

2.1 Sampling Frequency

Both influent (raw sewage) and effluent are sampled on a regular basis. The sampling types and frequencies are
summarized in Table 2 and Table 3. The sampling frequencies meet the requirements set out in Section 9 of C of
A 6134-73FFHHU.

Table 2. Influent (Raw Sewage) Monitoring — Sampling Frequencies

Parameter Sample Type Frequency
BODs* 24-hour Composite Weekly
Total Suspended Solids* 24-hour Composite Weekly
Total Phosphorous* 24-hour Composite Weekly
Total Kjeldahl Nitrogen* 24-hour Composite Weekly

*Refer to Appendix A for monthly sample results.

Page 1 of 10




Cof A#6134-73FHHU

Annual Performance Report: January 1, 2020 to December 31, 2020
Township of Wellington North: Mount Forest Wastewater Treatment Plant

Table 3. Effluent Sampling Monitoring — Sampling Frequencies

Parameters Sample Type Frequency
CBODs+ 24-hour Composite Weekly
Total Suspended Solids* 24-hour Composite Weekly
Total Phosphorous* 24-hour Composite Weekly
Total Ammonia Nitrogen* 24-hour Composite Weekly
Nitrate Nitrogen* 24-hour Composite Weekly
E. Coli* Grab Weekly
pH Grab (on-site) Weekly
Temperature Grab (on-site) Weekly

*Refer to Appendix A for monthly sample results.

2.2 Effluent Objectives and Effluent Limits

The effluent objectives as per Section 6 of C of A 6134-73FHHU for the Mount Forest Wastewater Treatment

Plant are:

Table 4. Effluent Objectives as per Section 6 of C of A 6134-73FHHU

Effluent Parameter Concentration Objective (mg/L) Loading Objective (kg/day)
CBODs 6.0 17.0
Total Suspended Solids 10.0 17.0
Total Ammonia Nitrogen
Dec 01 to Apr 30 4.0 11.3
May 01 to Nov 30 1.5 4.2
Total Phosphorous 0.3 0.85
Free Chlorine Residual 0 -
E.Coli 100 CFU/100mL -
(Monthly Geometric Mean Density)

The effluent limits that are to be met as per Section 7 of C of A 6134-73FHHU for the Mount Forest Wastewater
Treatment Plant are found in Table 5. Any exceedance with the limits found in Table 5 constitutes a non-
compliance with C of A 6134-73FHHU.

Table 5. Effluent Limits as per Section 7 of C of A 6134-73FHHU

Effluent Parameter Concentration Limit (mg/L) Loading Limit (kg/day)
CBODs 12.5 35
Total Suspended Solids 12.5 35
Total Ammonia Nitrogen
Dec 01 to Apr 30 6.0 17.0
May 01 to Nov 30 2.5 7.0
Total Phosphorous 0.37 1.05
Free Chlorine Residual 0.02 -
E.Coli 200 CFU/100mL -
(Monthly Geometric Mean Density)

pH of the effluent to be maintained between 6.0 to 9.0, inclusive.

Page 2 of 10




C of A # 6134-73FHHU
Annual Performance Report: January 1, 2020 to December 31, 2020

Township of Wellington North: Mount Forest Wastewater Treatment Plant

2.3 Comparison of Data to Effluent Objectives and Effluent Limits

Analytical and monitoring data for the Mount Forest Wastewater Treatment Facility is stored in OCWA'’s data
management system (WISKI). Annual and monthly averages for flows, CBODs, BODs, Total Suspended Solids,
Total Phosphorous, Nitrogen-series and E.coli can be found in Appendix A. A comparison of analytical data from
effluent samples to the effluent objectives and effluent limits are shown in the tables below:

Table 6.
CBODs
Mé’;;:;‘:}:‘;;ffe OZ}’:CT;C‘ES Within Limits Aver'\aﬂgO:thI: ding |  Within Objectives Within Limits
(mg/L) (6.00 mg/L) (12.50 mg/L) (ke/d) (17.00 kg/d) (35.00 kg/d)
January 2.00 Yes Yes 4.22 Yes Yes
February 2.00 Yes Yes 2.65 Yes Yes
March 2.50 Yes Yes 6.98 Yes Yes
April 2.00 Yes Yes 3.56 Yes Yes
May 2.00 Yes Yes 3.24 Yes Yes